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1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -31.08 dBm -18.08 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -45.55 dBm -32.55 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -26.36 dBm -13.36 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -41,23 dBm -28.23 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93792 GHz -41.24 dBm -28.24 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.99142 GHz -41.24 dBm -28.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64704 GHz -40.74 dBm -27.74 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.62955 GHz -40.74 dBm -27.74 dB
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30.000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -46,91 dBm -33.91de 30,000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -46.93 dBm -33.93 de
1.000 GHz 1.700 GHz 1.000 MHz 1.66793 GHz -44.89 dBm -31.89 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -47.24 dBm -34.24 di
1.790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -30,17 dBm -17.17 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79060 GHz -40,50 dBm -27.50 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96392 GHz -41.38 dBm -28.38 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92242 GHz -41.36 dBm -28.36 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59105 GHz -40.83 dBm -27.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65304 GHz -40.77 dBm -27.77 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.60066 GHz -36.68 dBm -23.68 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60607 GHz -36.93 dBm -23.83 d&
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1.000 GHz 1.700 GHz 1.000 MHz 1.66338 GHz -31.92 dBm -18.92 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -39.97 dBm -26.97 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79423 GHz -33,03 dBm -20,02 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79060 GHz -45.74 dBm -32.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94192 GHz -41.28 dBm -28.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95282 GHz -41.41 dBm -28.41 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62105 GHz -40.96 dBm -27.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57705 GHz -40.97 dBm -27.87 d&
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30.000 MHz 1,000 GHz 1.000 MHz 905.71464 MHz -46,90 dBm -33.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 913.95552 MHz -46.96 dBm -33.96 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.68618 GHz -36.25 dBm -23.25 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -45.84 dBm -32.84 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79665 GHz -20.06 dBm -7.06 dB 1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -41.01 dBm -28.01 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.94092 GHz -41.47 dBm -28.47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92092 GHz -41.37 dBm -28.37 d
9.000 GHz 13.000 GHz 1.000 MHz 10.62505 GHz -40.68 dBm -27.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64804 GHz -40.93 dBm -27.93 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.61024 GHz -36.88 dBm -23.88 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.61524 GHz -36.71 dBm -23.71 dB
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30.000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -47.00 dBm -34,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 882.93103 MHz -46.,98 dBm -33.98 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69598 GHz -27.48 dBm -14.46 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -46.93 dBm -33.83 d&
1.790 GHz 3,000 GHz 1.000 MHz 1.80673 GHz -37.11 dBm -24,11 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79020 GHz -41,55 dBm -28.55 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93642 GHz -41.35 dBm -28.35 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96792 GHz -41.24 dBm -28.24 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62205 GHz -40.90 dBm -27.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60755 GHz -40.92 dBm -27.82 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60607 GHz -37.00 dBm -24.00 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60732 GHz -36.30 dBm -23.80 dB&
il i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A21-74 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 66C / 20MHz+15MHz

QPSK

Lowest Channel / 1IRB0O and 1RB74

Lowest Channel / 1RB99 and 1RBO

pect

(B[ seecmm )

Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Swesp

SGL Count 100/100

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.30 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8 -30 dBm
— o™ A, -40 dBm — 2o [N
~ MMWM -y
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1,000 GHz 1.000 MHz 993.30335 MHz -47.00 dBrm -34,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.58371 MHz -46.63 dBm -33.63 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -45.35 dBm -32.35 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -40.98 dBm -27.98 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.47403 GHz -45,97 dBm -32,97 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.51193 GHz -45.,34 dBm -32.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51692 GHz -41.38 dBm -28.38 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93492 GHz -41.15 dBm -28.15 db
9.000 GHz 13.000 GHz 1.000 MHz 10.65304 GHz -40.86 dBm -27.86 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -40.68 dBm -27.68 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60024 GHz -36.98 dBm -23.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60232 GHz -36.99 dBm -23.99 d&
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30.000 MHz 1,000 GHz 1.000 MHz 874.69015 MHz -46,92 dBm -33.92 de 30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -46.,92 dBm -33.92 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -47.31 dBm -34.31 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -45.18 dBm -32.18 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.80431 GHz -26.54 dBm -13.54 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -41.,29 dBm -28.29 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93842 GHz -41.23 dBm -28.23 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.85092 GHz -41.34 dBm -28.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.62905 GHz -40.69 dBm -27.60 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.65654 GHz -40.90 dBm -27.80 dB
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30.000 MHz 1,000 GHz 1.000 MHz 997.33382 MHz -47.10 dBm -34,10 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -46.85 dBm -33.85de
1.000 GHz 1.700 GHz 1.000 MHz 1.68128 GHz -46.86 dBm -33.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -46.79 dBm -33.79 d&
1.790 GHz 3,000 GHz 1.000 MHz 1.79141 GHz -45,29 dBm -32,20 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79504 GHz -41.41 dBm -28.41 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51842 GHz -41.32 dbm -28.32 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91542 GHz -41.16 dBm -28.16 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62255 GHz -40.82 dBm -27.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63405 GHz -40,93 dBm -27.93 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.61607 GHz -36.99 dBm -23.99 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60191 GHz -36.79 dBém -23.79 dB
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1,790 GHz 3,000 GHz 1.000 MHz 2,50548 GHz -46.06 dBm -33,06 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.49620 GHz -46.10 dBm -33.10 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94292 GHz -41.63 dBm -28.63 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98942 GHz -41.62 dBm -28.62 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64154 GHz -41.15 dBm -28.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63755 GHz -41.14 dBm -28.14 dB
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1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -20.12 dBm -7.12 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -45.21 dBm -32.21 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79262 GHz -45.80 dBm -32.80 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -41,91 dBm -28.91 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95292 GHz -41.62 dBm -28.62 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.96092 GHz -41.63 dBm -28.63 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62105 GHz -41.15 dBm -28.15 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.62405 GHz -41,16 dBm -28.16 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.61524 GHz -37.17 dBm -24.17 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60066 GHz -37.17 dém -24,17 d&
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30.000 MHz 1,000 GHz 1.000 MHz 9£3.22089 MHz -47.18 dBm -34,18 dB 30,000 MHz 1,000 GHz 1.000 MHz 027.04398 MHz -47.08 dBm -34,08 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.60712 GHz -47.52 dBm -34.52 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -46.37 dBm -33.37 d8
1.790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -45.41 dBm -32,41 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79020 GHz -41,90 dBm -28.90 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51992 GHz -41.48 dBm -28.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90742 GHz -41,57 dBm -28.57 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60405 GHz -41.17 dBm -28.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63555 GHz -41,05 dBm -28.05 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60024 GHz -37.08 dBm -24.08 db 13.000 GHz 18,000 GHz 1.000 MHz 17.61024 GHz -37,19 dBm -24,19 d&
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C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2267 cbm 29,23 dbm 5.55 dB 2.43 dB 4.49 0B 5.57 dB ©.26 dB Trace 1 | 2207 cbm 26,50 dbm 5.83 dB 3.07 dB 5.13 db 5.14 dB 5.58 dB
L e —
i [ i [
LTE Band 71/ 20MHz / 64QAM LTE Band 71/ 20MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 10,90 dB Ref Level 30.00 dém  Offset 10,90 dB
o ALt 0 de  AQ 2ms & RBW 20 MHz | 30 d AQ 2ms & RBW 20 MHz
(@152 view (@152 view
| i
hec. <
0. 0.
0.0 < o8
N Y
. E-03: 5
1E T i
1 A
i E-04- \
1E . ‘I
|
| 160 i
iy
1
| >F 680.5 MHZ Mean Pwr + 20.00 dB
>F 680.5 MHz Mean Pwr + 20.00 dB C y Cumulative Distri ion Function Samples: 130000
i y G Distribution Function Samples: 130000 Mean | peak | crest | 109 | 1% | 0.a% | 0.01% |
mean | pesk | crest | 10% | 190 | 0.1% | 0.01% | _Trace 1 [ 1852 dém 2574 dBm 5.82 dB 3.22 dB 5.22 dB 65.26 dB 6.67 OB
Trace 1 21.18 dBm 28,12 dBém 6.94 dB 3.16 dB 5.30 dB 6.29 dB 6.72 dB Marker
—_— — — —
AERRRREE e (R )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode

LTE Band 71 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod. QPSK

16QAM

QPS

K |16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK |16QAM

Middle CH

5.01

5.19

10.55 | 9.99

14.39

14.36

19.66 | 18.74

Mode

LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

256
QAM

Mod. 64QAM

64QAM

256
QAM

256

64QAM "

256

64QAM -

64QAM 256

QAM

256

64QAM Sh

Middle CH

5.12 5.32

9.71

10.01

14.60

14.99

19.26

18.78

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 16.91 dém| mili] 16.78 dBm|
M 68234800 ¥ 481.39900 M
2048 1234800 MHzZ 046 681.33900 MHz
o P ndg % 26.00 dB I N o 26.00 dB
104 Vet AN By VLY ey 5.005000000 MHz| 104 g ik - PV 5.185000000 MHz|
b 7 Q factor \ : b ] 131.4
{ | /
0 dBm: 7 + 0 dém: 2 X
\ .
¥ \; &
-10 dBm — < -10 dBm y
20 dem - 20 B e —
ot - ~ R
e e mee— iAW, — -30 dBm.
-40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 682.348 MHz 16.91 dBm ndB down 5.005 MHz ML 661.339 MHz 16.78 dBm ndB down 5,185 MHz
T1 1 677.963 MHz -8.94 dBm nds 26.00 d8 T1 1 677.833 MHz -9.18 dBm nds 26.00 da
T2 1 £82.958 MHz -5.02 dém  factor 136.3 T2 1 £63.017 MHz -3.09 dBm  factor 1314
GHINNRND e (N e
Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 18.16 dBm) mili] 17.88 dBm)
2048 1 681.4990 MHz 046 1 681.9990 MHz
= - -~ DB 26.00 dB ° e I N, ST SR 26.00 dB
04 / [:0] Ny 10.549000000 MHz 104 / - BT T ©.990000000 MHz
h 7 Q factor 4 64.6 b 7 Q factor 4 68.2
k \
0 dBm 1 L. 0 dem ' L
¥ k g \:
-10 dBm -10 dBm /
20 g8m 20 dem —
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 681.450 MHz 18.16 dBm ndB down 10.549 MHz ML 1 6B1.399 MHz 17.88 dBm ndB down 9,99 MHz
T1 1 675.265 MHz -7.86 dBm nds 26.00 d8 T1 1 675.585 MHzZ -8.07 dBm nds 26.00 da
T2 1 685.615 MHz -7.67 dBm  factor 64.5 T2 1 £B5.575 MHz -8.23 dém  factor 68.2
GHINNRND e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.86 dBm) ™M1[1] 15.97 dBm)
678.0520 MHz 674.6860 MHz
20 20
N, . nde 26.00 dB X nds 26.00 dB
- P ey LV TSR RLAN AN 14386000000 MHz2 o NP Uy Lo, B Sonfimy 14356000000 MHz
¥ Q factor V7.2 1 Q factor | 47.0)
d 4 | |
a o
T!J i
-10 df 10 d - -
/ rd \
/ \ / Ay
7 v ~ 20 dem o =
Ty Sl "‘ﬂ“"'\n S Ay o Ry SRR §
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 678.852 MHz 17.86 dBm nd@ down 14.386 MH2 M1 674.686 MH2 15.97 dBm nd@ down 14,356 MHZ
T1 1 673.187 MHz -8.35 dBm nd8 26.00 dB T1 L £73.217 MHz -9.99 dBm nd8 26,00 d8
T2 1 687.573 MHz -8.95 dam qQ factor 47.2 T2 1 587.573 MHz -9.88 dam qQ factor 47.0
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 15.79 dBm
679.7010 MHz
20 20
¥ nde N 26.00 dB ndB 26.00 dB
w0 ik Akl I e s T TN 19.660000000 MHz| 104 WP AABR A, 18.741000000 MHz
{l Q factor \ 34.5 Q factor \ 6.3
o ; od
/ }
-1od i L0 d 4
204 [ \ 20d v =
— z AT EYAYARATAT
P e A A b Arn,
A L™ Rl Y el
= 0 i
40 d -40 de
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 577.543 MHz 15.52 dam nd8 down 19,66 MHZ ML L 579,701 MHz 15.79 dam nd8 down 18,741 MHz
T1 1 67067 MHz -10.47 dBm nd8 26.00 dB T1 L 671.149 MHz -10.28 dBm nd8 26,00 d8
T2 1 690.33 MHz -10.68 dam Q factor 34.5 T2 1 6B89.891 MHz -10.16 d8m Q factor 36.3
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 71

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.9 dBm)| ™M1[1] 1690 dBm)
679.29100 MHz 684.2960 MHz
. M1
= nd 26.00 dB @ - nde X 26.00 dB
o | e A B A 5.115000000 MHz 04 e i R A T T PV ALV, 9.710000000 MHz
'( Q factor 132.8) i Q factor \ 70.5
\ { \
od 0 d 7
./ \ i
-10 = -10 d '
/ N [ \
20 d — -£0-(fB s e
e e e e -
o 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.291 MHz 15.33 dam nd8 down 5,115 MHz ML 5B4.296 MHzZ 16.30 dam nd8 down 9.71 Wz
T1 1 677.813 MHz -10.69 dBm nd8 26.00 dB T1 L 675.665 MHz -10.39 dBm nd8 26,00 d8
T2 1 683.027 MHz -10.63 d8m Q factor 132.8 T2 1 6BS.375 MHz -10.02 dBm Q factor 70.5
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.77 dBm) ™M1[1] 14.60 dBm)
" 678.7920 MHz 672.6680 MHz
= . ndB 26.00 dB @ “‘ ndB 26.00 dB
. | e TP 14.595000000 MH| B il e PR 19.261000000 MHz
u T Q factor \ 16.5 1 f Q Facia i 34.9
i | i !
a o
7 v —7 IL
-tod 4 L -0 d £ -
, N T
/! N A
204 - A 20d
FAV-Ta e IV = e I~
a0 2 d v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 678.792 NMHz 16.77 dam nd8 down 14,505 MHz ML 572.668 MHZ 14.60 dBm nd8 down 19,261 MHz
T1 1 673.277 MHz -9.29 dBm nd8 26.00 dB T1 L 670,75 MHz -11.11 dam nd8 26,00 d8
T2 1 687.873 MHz -9.41 dam qQ factor 46.5 T2 1 590.01 MHz -11.60 dam qQ factor 34.9
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A22-4 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.54 dBm) 5.57 dBm)
681.08900 MHz 679.7410 MHz
= M1 ndB 26.00 dB @ 26.00 dB
~ A S By 5.315000000 MHz| e e Wil Vil 10.010000000 MHz
d - LB e e d v v v
1 ] i I A 128.2 o ! - 67.9
04 ' 04 /
/ \ Ty
10 df - - -10 o vi -
b ™ / N
- < 20 d —
/ I
LA ~ — ~ R
-30 .
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.089 MHz 12.54 dBm nd@ down 5.315 MHz M1 679.741 MHz 15.57 dBm nd@ down 10.01 MHZ
TL 1 677.823 MHz -13.38 dbm nd8 26.00 dB T1 L 675,545 MHz -10.22 dbm nd8 26.00 dB
T2 1 683.137 MHz -13.48 dBm Q factor 128.2 T2 1 6BS.555 MHz -10.38 dém Q factor 67.9
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.10 dBm)| ™M1[1]
675.7650 MHz
20 O nde 26.00 dB| @ m nde 26.00 dB)
104 N A LB - 14.985000000 MHz| 104 X v 18.781000000 MHz
7 7 afactdt ey 45.1 v T LS \ 36.0
od \ 0d
7 |
/ \ 1.
10 df - - -10 o - -
; K Y ¥
/ \ / L
204 > . 20d 7
/ b A e ~ L
. Ny e, TR WA,
ALY = HT <30 ferntb . e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 675.765 MHz 13.10 dam nd8 down 14,985 MHz ML 675,545 MHZ 1234 dam nd8 down 18,781 MHz
T1 1 672.888 MHz -12.88 dbm nd8 26.00 dB T1 L 671.109 MHz -13.15 dbm nd8 26,00 d8
T2 1 687.873 MHz -13.00 dam qQ factor 451 T2 1 589.891 MHZ -13.82 dam qQ factor 36.0
L )i ] o i (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

1.4MHz

3MHz

5MHz 10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK |16QAM| QPSK

16QAM

QPSK

16QAM

QPSK |16QAM

Middle CH

4.51 4.47 9.07 9.05

13.49

13.46

17.90 | 17.82

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

1.4MHz

3MHz

5MHz 10MHz

15MHz

20MHz

Mod.

256

64QAM "

256

64QAM —

64QAM

256 256

" 64QAM -

256

64QAM "

256

64QAM Sh

Middle CH

4.52

4.49 9.03 9.01

13.46 | 13.49

17.82 | 17.94

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum b Spectrum ko
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 17.22 dBm| mili] 15.79 dBm|
hay 679.64100 MHz 678.62200 MHz
20 20 d
- b4 OccBw 1o 4.505494505 MHz Iy Oce Bw 4.465534466 MHz,
} T e Bt e Yo . B P R P e retmmp S
10 7 10 T
0 dBm e l< 0 dém b
\ |
10 dam : -10 dBm :
AN / \
20 dem — 20 = 3
A = -—' e
o AT
sag. -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 679.641 MHz 17.22 dém ML 1 676.622 MHz 15.79 dBm
T1 1 67 226 MHZ 10.23 dBm oce Bw 4.505494505 MHz T1 1 678.27223 MHZ 10.67 dBm oce Bw 4. 465534466 MHZ
T2 1 682.74775 MHz 11.70 dBm T2 1 £62.73776 MHZ 11.27 dBm
GHINNRND e (N e
Spectrum

=)

Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 18.67 dBm| mili] 17.13 dBm|
M1 677.5090 MHz A 676.4440 MHz
20 d8 x 20 d
PR [T S [ 9.070920071 MHz 7, SPSTS DS . : 9.050949051 MHZ]
10d - —~ 10d - —Ft ~
| ! \
0 dém f v 0 dam: . |
-10 dam - l‘y -10 dam =
20 dBm— o ~r <20 dBm s
A e v A
-30 d8m -30 dBm -
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 677.503 MHz 18.67 dBm ML 1 676,444 MHz 17.13 dBm
T1 1 675.9246 MHz 13.28 dBm oce Bw 9.070929071 MHz T1 675.9645 MHz 11.02 dBm oce Bw 9.050949051 MHZ
T2 1 684.9955 MHz 12.04 dBm T2 1 685.0155 MHz 11.18 dBm
GHINNRND e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 71

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.22 dBm) 16.53 dBm)
- L 682.0280 MHz - " 674.7160 MHz
T1 X OccBw 13.486515487 MHz 13.456543457 MHz
AL, B W YRy
10d ; 5 104 —
d | A 4 £ |
a o
] \ ! i
/ \ / \
-10 de T -10 d
/ \
20 ¢ el 4 20 d
g e AL et fond N nen™
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 682.028 MHz 17.22 dam ML 574.716 MHZ 16.53 dam
T1 1 673.7266 MHz 12.17 dBm Oce Bw 13.486513487 MHz T1 L £73.7567 MHz 10.56 dBm Oce Bw 13.456543457 MHz
T2 1 687.2133 MHz 10.93 dam T2 1 587.2133 MHz 10.90 dam
L I 4 [S JL -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.69 dBm) ™M1[1] 15.66 dBm)
- b 680.7400 MHz - 677.3830 MHz
P I Occ Bre 17.902097902 MHz : X Occ B 17.822177822 MHz
il ik il ” bl bnd PP ey e -
10d ) 104 et P Een T
f
o d ] | 0 di |
/ |
-1 d - L 10 di
T N 20d N
o Vg PATAL v
TRV é‘n"“—‘m e T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.74 MHz 16.59 dam ML L 577.383 MHz 15.66 dam
T1 1 671.548 MHz 11.38 dBm Oce Bw 17.902087302 MHz T1 L 671.5889 MHz 9.67 dBm Oce Bw 17.822177822 MHZ
T2 1 689,451 MHz 11.08 dam T2 1 589.4111 MHz 10.32 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.76 dBm) 16.65 dBm)
680.36000 MHZ 679.6210 MHz
20 20
LY Occ Bre 4.515424515 MHz 9.030969031 MHZ
A e R
104 e AR A ks 104
/ | [
od 0 d
7 T 7
/ i, / \
10 df 10 d v
/ \ / \
20 d 7 . 20-dBR~— = -
SR e e VoAl —~n
30 ==, -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.36 MHz 15.76 dam ML 579.621 MHz 16.65 dam
T1 1 678.24226 MHz 8.52 dBm Oce Bw 4.515484515 MHz T1 L 675.9645 MHz 11.02 dBm Oce Bw 9.030969031 MHz
T2 1 682.75774 MHz 9.30 dam T2 1 584.9955 MHz 10.24 dam
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.28 dBm)
6 688.6920 MHz
= B Occ Bre 13.456549457 MHz @ v 17.822177822 MHz
£k SATYAVARY SO CALN VAV (70 AL LT, LWL PP o A L
10d " 104d F o i
o o | |
| Y / l-\
~1od i C -0 d -
/ i \
\ / !
e e o S e 204 ——— o
./ / WA e o e
a0 =30 déri”
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 675.825 NMHz 15.23 dam ML 6BE.B0Z MHzZ 14,28 dam
T1 1 573.7867 MHz 9.90 dBm Oce Bw 13.456543457 MHz T1 L 671.549 MHz 9.65 dBm Oce Bw 17.822177822 MHZ
T2 1 687.2433 MHz 10.07 dam T2 1 589.3711 MHz 8.34 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 13.14 dBm) 15.27 dBm)
- 681.05900 MHz - 677.6430 MHz
M1 OccBw 4.485514486 MHz 9.010989011 MHZ
N Pl . 11 o
10d - - A o 104d +
! {
od 0 d 2
/ / \
104 - 10 d 7 A
/ /
204 T 20d =
s v
g < - - e\
‘;‘D\,ﬁt Pad VA AT NG
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 681.058 MHz 13.14 dam ML 577.843 MHz 15.27 dam
T1 1 678.24226 MHz 7.20 dBm Oce Bw 4,485514456 MHz T1 L 675.9845 MHz 8.59 dBm Oce Bw 9.010969011 MHz
T2 1 682.72777 NHz 7.21 dam T2 1 584.9955 MHz 7.98 dam
L I 4 [S JL -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.03 dBm 11.25 dBm)|
- 674.1760 MHz - 673.0270 MHz
[E 13.486515487 MHz 17.942057942 MHz
T N T2
10 d J,JV!‘ Ly N S = 10 df - e
P | 4 /
o 7 T 0 1
/ \ 4 / |
-tod 7 Y -0
/ \ ! |
\ [ |
20 d 20 d : \
\ AP ! e
- o S - Y ~ . A ol e
» 3t v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 674.176 MHz 13.03 dam ML L 672.027 MHz 11.25 dam
T1 1 673.6956 MHz .63 dBm Oce Bw 13.486513487 MHz T1 L 671469 MHz 6.00 dBm Oce Bw 17.942057942 MHZ
T2 1 687.1833 MHz 7.91 darm T2 1 589.4111 MHz 7.22 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P :\\ 20 ghine ?\ S
10 dém t 10 dBm fJ
o dd % 0 dBm /' \
-10 d8m = -10 dBm |
SPURIOUS_LINE_ABS f 1 { L
-20 deém '{ {L -20 dBm f
-30 dBm f i" -30 dBm H\ h
i T
P W] Ay [
-40 dBm ks i -#9 dgm i 7
v bl A k / qu e (Pl
AN __.4\-/'/\/ L\"\mﬁ \j L/ Lo r""’VJJ """—_—j’\\/‘-
50 dbm: 50 dem
L hanry W
L~ e
Relsnr i -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -23.96 d&m -10.96 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.65784 MHz 23.04 dBm -6.96 d&

662.900 MHz £63.000 MHz 50.000 kHz 562.98756 MHz -19.98 dBm -6.98 dB 508,000 MH= 695,100 MHz 50.000 kHz £98,00794 MHz -18.62 dBm -5.62 dB

£63.000 MHz 668,000 MHz 100.000 kHz 663.32218 MHz 22.61 dBm -7.39 dB 598,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -24.79 dBm -11.79 dB

S
i J ) e i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURISUECHHEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10,gBm
s s waT— T P
0 dB :l dBm:
|
-10 dem Hfl 10 com
SPURIOUS_LINE_ABS lH
-20 derm J 20 dBm ‘
-30 dam -30 dem R
1 S,
-40 dem -40 dem
ot ERaa
-50 dBm -50 dem =
\wh_
st 50 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -23.60 dém -10.60 d& 693.000 MHz 698.000 MHz 100.000 kHz 693,56603 MHZ 6.76 dBm -21.24 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,57178 MHz -22.75 dbm -9.79 dB 698.000 MHz  693.100 MHz 50,000 kHz 598,00145 MHz -23.01 dBm -10.01 dB
563.000 MHz £68.000 MHz 100.000 kHz 664.02148 MHz £.09 dBm -21.01 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -24.73 dBm -11.73 dB
Y
i J1 "

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P l\ 20 dkine - S
10 dém T 10 dBm f
o b {\ 0 dem { \
-10 d8m 7 -10 dBm T
SPURIOUS_LINE_ABS l \ 1
-20 dem -20 dBm
-30 dBm H H‘ -30 dem JIM h
T t
. Ayl L [
-40 dBm i 7 1 -#0 dBm i yToy
P\ vt \Mw{\,’ \ ,Jm’f\-.,wmf"" i A
a M, .
50 dem B ESALS "s0 dem =
—
_’<// ‘\—f‘\.‘.__.
Rslaar -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,81833 MHz -24.77 dém -11.77 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.69780 MHz 21.54 dBm -8.46 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99655 MHz -18.37 dBm -5.37 d8 508,000 MH= 695,100 MHz 50,000 kHz £98,00734 MHz -18.78 dBm -5.78 dp
£63.000 MHz 668.000 MHz 100.000 kHz 663.29221 MHz 21.49 dBm -8.51 d8 658.100 MHz 709.000 MHz 100.000 kHz 698.17078 MHz -25.20 dbm -12.20 dB
S
T
il A il 1 [ ]
Date: 2 5:134:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
A ' ' ABS Line _§PURIOUS_LINE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10dBm
Wmmh—'hw‘r\m—wﬂ R ey
0dB J‘ dem
-10 dem 10 dBm
SPURIOUS_LINE_ABS H “
-20 derm /f" 20 dm ‘i‘
-30 dam -30 dem
m |
f pa—
40 dem 40 dBm M
1 \“-__'_
-50 dBm 7 -50 dem ==
A \L_\
~sedem 60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -24.86 dBm -11.86 d& 693.000 MHz 698.000 MHz 100.000 kHz 695.02547 MHZ 7.99 dBm -22.01 d&
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59086 MHz ~23.09 dém -10.09 d& 698.000 MHz  693.100 MHz 50,000 kHz 598,01384 MHz -23.10 dBm -10.10 dB
563.000 MHz £68.000 MHz 100.000 kHz 664.07143 MHz 7.63 dBm -22.37 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -25.26 dBm -12.26 dB
Y
i J1 "
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
S6L Count 100,100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine —FPURIOUS_|INE_ABS P y 20 gbine i 5
|
10 dBm ‘ 10 dBm [
0 de ‘ \\ 0 dem } 1
-10 dBm I -10 dBm. i
SPURIOUS_LINE_ABS f | ﬂ \
-20 dBm ff lw -20 dBm LH
-30 dém (\/ ¥ lH ﬂ -30 dBm ﬂ "N 1
. AN
-40 dem i, ! dermn 1l A
T .M.I\J ‘ U -
S W,f\_nfu L”\\M | |/ o) L '\’\’\\-—..-_.J’Lﬁ
-50 dem ] -50 dem == —
~ \\\/\_
et 50 dem ~
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100,000 kHz 66281833 MHz -26.12 dém -12.19 de 6932.000 MHz /98.000 MHz 100.000 kHz 697.65784 MHz 20.83 dBm -9.17 d&
662,500 MHz 663,000 MHz 50.000 kHz 662.99006 MHz -22.99 dBm -9.99 d& 698,000 MHz 633,100 MHz 50.000 kHz £93,00115 MHz -21.33 dbm -8.33 dB
£63.000 MHz 668.000 MHz 100.000 kHz 66332717 MHz 20.54 dBm -9.46 db 658.100 MHz 709.000 MHz 100.000 kHz 698,15985 MHz -26.38 dbm -13.38 dB
S
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 dkine 8
10 dBm 10 dBm
e . e ey
0 dB \ dBm:
-10 dem H [ 20 dem
SPURIOUS_LINE_ABS J | L
20 dem /{ 20 dem wh\
-30 dem > -30 dem \
|
| S
-40 dem — 40 dem b
-
[ *‘x.“__b__
- ~—
-50 dBm -50 dBm \_\-ﬁ‘
Rl L -60 dem [~
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
652.000 MRz 662,900 MHZ 100,000 kAz 662,88367 MRz -25.60 dem -12.60 06 693.000 MHZ T 100 000 kHz T 660 dbm -zaﬁl
562.900 MH2 | 663,000 MHz 50.000 kiz 062,58885 MHz -23.58 dbm -10.59 d& 698.000 MHz  693.100 MHz 50,000 kHz 598,01803 MHz -24.51 dBm -11.51 dB
563.000 MHz £68.000 MHz 100.000 kHz 66532517 MHz &.84 dBm -23.16 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -26.23 dBm -13.23 dB
Y
I 1 P
Date:
TEL : 886-3-327-3456 Page Number 1 A22-12 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71/ 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm 10 dBm
o dd \L 0 dBm J’ k
-10 d8m 4 -10 dBm Tt
SPURIOUS_LINE_ABS } \ f 1
-20 dem 1! } -20 dBm ] t
.30 dem ,'l, h,}\m ﬂ -30 dBm / .‘l" i
-40 dBm j -40 dBm \ '%ﬂ \
[ o
[ DN R FUTTRE AP || BN PSRN T Lo N I
SO -50 dBm
-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,81833 MHz -28.94 d&m -15.94 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.64785 MHz 17.51 dBm -12.49 de
662.900 MHz £63.000 MHz 50.000 kHz 562.98B56 MHz -24.88 dBm -11.88 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00025 MHz -23.92 dBm -10.92 de
£63.000 MHz 668.000 MHz 100.000 kHz 66334715 MHz 17.00 dém -12.10 d& 658.100 MHz 709.000 MHz 100.000 kHz 698.18167 MHz -29.46 dbm -16.46 db
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm 10 dBm
f b, i it
0 dBy - dem:
-10 dem \ 10 dem
SPURIOUS_LINE_ABS J \
-20 dem ’J H|[lFz0 dem
| 4
-30 dem -30 dem
L 1 N
N
-40 dam 40 dem —
// =l
=5t -50 dBm
-60 dem -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.900 MHz 100.000 kHz 662.88367 MHz -27.56 dém -14.56 d 693.000 MHz 698.000 MAz 100.000 kHz 593.34216 MHz 4.77 dBm -25.23 db
562.900 MH2 | 663,000 MHz £0.000 kHz 062,58546 MHz ~25.68 dbm -12.60 d8 698.000 MHz  693.100 MHz 50,000 kHz 5698,00475 MHz -25.67 dBm -12.87 dB
563.000 MHz 558,000 MHz 100.000 kHz £65.04545 MHz 4.80 dBm -25.20 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -27.87 dBm -14.87 dB
Y
i 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [ﬂ\ 20 gbine 5 {H\
10 dem J 1 10 dBm f l
s / \ 0 dem } )
-10 dBm i -10 dBm.
SPURIOUS_LINE_ABS / \ H \
-20 deém '} \ -20 dBm f \I
-30 dBm P W ﬂ (\ IU
-40 dem o il fl
b I
A eV S A LA
-50 dBm =
-]

gy 50 dem e
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,000 MHz 100,000 kHz 661,95504 MHz -44.13 dém -31.13 de 688.000 MHz /98.000 MHz 100.000 kHz 697 42557 MHz 22.51 dBm -7.49 dB

662,000 MHz 663,000 MHz 100.000 kHz 662,84665 MHz -28.07 dBm -15.07 dB 508.000 MHz 600.000 MHz 100.000 kHz £08,00150 MHz -28.46 dBm -15.46 dB

£63.000 MHz 573.000 MHz 100.000 kHz 663.59441 MHz 22.73 dBm -7.27 d8 699.000 MHz 709.000 MHz 100.000 kHz 701.24276 MHz -41.95 dbm -28.55 db

S
Y
il A I [] o
Date: 2 15:46:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
o st opiny R it e
0 dB - 0 HBm ‘
-10 dem ‘ \ -10 dem
SPURIOUS_LINE_ABS J K ‘
-20 dem 7 0 dBm M
-30 dém J‘ -30 dem M
40 dem -40 dBrm = =
-50 dBm -50 dBm
=l 60 dém
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -34.23 dBm -21.23 d& 688.000 MHz 698.000 MHz 100.000 kHz 590.22278 MHz ©.43 dBm -24.57 dB
662.000 MHz £63.000 MHz 100000 kHz 66299251 MHz -24.03 dBm -11.03 dB 698,000 MHZ 599,000 MHz 100.000 kHz 608 05644 MHe 3644 dom 1344 db
563.000 MHz £73.000 MHz 100.000 kHz 664.54346 MHz S.51 dBm -24.35 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -35.78 dBm -22.78 dB
Y
I 1 P

Date:
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P f,\ 20 dhine s [,\
10 dBm Jl \ 10 dBm f l
0 db { \ 0 dem } k
-10 d8m } -10 dBm -
SPURIOUS_LINE_ABS { \ / k
20 dem ‘\ 20 dim f
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‘ w \ N
-40 dém "F,W I 1 1 E \me U
eteredind N Ml L P\ o amsn WW"
. L~ Ve
50 dam . AN v S0 dém- b LN
a6 60 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 65819780 MHz -44.46 dBm -31.46 d& 688.000 MHz 698.000 MHz 100.000 kHz 697 40559 MHz 21.62 dBm -8.38 dB
562.000 MH2 | 663.000 MHz 160.000 khz 062,599151 MHz “27.13 dém -l4.13.d8 698.000 MHz | 699.000 MHz 100,000 kHz 598,12737 MHz -27.63 dBm -14.63 dB
563.000 MHz 673.000 MHz 100.000 kHz 663.60440 MHz 22.08 dBm -7.02 d& £599.000 MHz 705.000 MHz 100.000 kHz 701.23277 MHz -42.45 dbm -29.45 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
e i e | e el ottt s bt oo
0d 0 fiBm \‘
-10 dem ‘ = [ 40 <em
SPURIOUS_LINE_ABS J \ ‘
-20 dem M -20 dBm “
-30 dBm t -30 dBm It‘"“k’-
40 dBm: -40 dem = \
-50 dBm -50 dBm = \\\
+tor 50 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -34.20 dém -21.20 d& 688.000 MHz 698.000 MHz 100.000 kHz 590.77223 MHZ ©.04 dBm -24.96 dB
562.000 MH2 | 663.000 MHz 100,000 kHz 062,599451 MHz -25.35 dbm -12.35 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,03546 MHz -26.095 dBm -13.95 db
563.000 MHz £73.000 MHz 100.000 kHz £65.38262 MHz .97 dBm -25.03 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,01499 MHz -36.63 dBm -23.69 dB
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